
SPARE PARTS LIST
PAGE 1

MODEL NO. 63004

ITEM PART NO. DESCRIPTION QTY NOTE

001 192877-8 CHUCK S13 6300LR/6013B/6013BR   1

002 256021-2 PIN 5   1

003 335044-4 SPINDLE 6300-4   1

004 285807-7 BEARING RETAINER 6300-4/4131   1

005 211206-7 BALL BEARING 6202LLB   1

006 961055-9 RETAINING RING S-15   1

007 263002-9 RUBBER PIN 4/9402/HR160DWH/903   1

008 211016-2 BALL BEARING 626LLB 6400DW (TI   1

009 221825-1 SPUR GEAR 7-13 6300-4   1

010 256074-1 PIN  4  9035KB/6300-4   1

011 221619-4 HELICAL GEAR 43 6300-4   1

012 253731-2 FLAT WASHER 8   1

013 212004-2 NEEDLE BEARING 810 9046/DA4000   1

014 211031-6 BALL BEARING 608LLB (608VV) 67   1

015 213002-9 DUST SEAL 608-8  9901/6013BR   1

016 241015-0 FAN 68   1

017 ********** ****************************** *** ******************************

018 159087-0 "MOTOR HOUSING 63-4,L,NB,8419B"   1

INC. 43

019 181021-2 CARBON BRUSH CB-51   1

020 643550-8 BRUSH HOLDER CAP CB-9-14-17/N1   2

021 263002-9 RUBBER PIN 4/9402/HR160DWH/903   1

022 156976-0 GEAR HOUSING COVER 6300-4   1

INC. 21

023 953106-2 RIVET 0-5   2

024 815019-4 NAME PLATE 6300-4   1

025 212004-2 NEEDLE BEARING 810 9046/DA4000   1

026 253731-2 FLAT WASHER 8   1

027 221824-3 SPUR GEAR 38 6300-4   1

028 257538-8 SLEEVE 20 6300-4   1

029 221823-5 SPUR GEAR 45 6300-4   1

030 342482-3 SLIDER 20 6300-4   1

032 911275-5 PAN HEAD SCREW M5X50   2

033 156913-4 GEAR HOUSING COMPLETE 6300-4   1

INC. 7

034 257539-6 SLEEVE  5 6300-4   1

035 911261-6 PAN HEAD SCREW M5X40   4

036 343286-6 SET SPRING 6300-4   1

037 232045-2 LEAF SPRING  6300-4   1

038 411344-7 GEAR SWITCH BUTTON 6300-4   1

039 911215-3 PAN HEAD SCREW M5X12   1

040 411234-4 BAFFLE PLATE 6300-4/8419B   1

041 ********** ****************************** *** ******************************

042 681613-2 INSULATION WASHER 806  HR1800   1

043 263014-2 RUBBER PIN 4 SR2600/N1923BD/HR   1

044 211031-6 BALL BEARING 608LLB (608VV) 67   1

045 253192-6 FLAT WASHER 14   1

046 645208-5 NOISE SUPPRESSOR   1

047 651232-8 SWITCH SGEL206C 6501/1911B   1

048 414522-8 HANDLE COVER 6300-4 8419B   1

049 911153-9 PAN HEAD SCREW M4X28   4

050 651600-5 SPEEDCHANGE SWITCH SS106A   1

051 685718-0 SPONGE SHEET JR3000V   1

052 ********** ****************************** *** ******************************

053 911133-5 PAN HEAD SCREW M4X18   2

054 687001-1 STRAIN RELIEF 4157KB/6820V   1

055 682502-4 CORD GUARD 8-85 3707/N1923B   1

056 ********** ****************************** *** ******************************

058 231232-0 COMPRESSION SPRING 14   2

400 763432-9 CHUCK KEY S13 8406C/DA4000LR   1

401 ********** ****************************** *** ******************************



SPARE PARTS LIST
PAGE 2

MODEL NO. 63004

ITEM PART NO. DESCRIPTION QTY NOTE

402 410102-8 KEY HOLDER S13   1



SERVICE DRAWING
PAGE 1

MODEL NO. 63004


